TEST REPORT
.Your Ref: - Date: 23 May 2006

— e 101 Corporation

DID: 68851434 Fax. 6778 3903

NOTE: This report is issued subject to PSB Corporation's “Terms and Conditions Governing Technical Services'. The
terms and conditions governing the issue of this report are set out as atiached within this report.

SUBJECT:

Testing of " COT " brand 19mm & 25mm @ flexible condults submitted by Many Folk Enterprises Ltd on
19/05/2006.

TESTED FOR:

Many Folk Enterprises Ltd

Flat F, 13/F Golden Plaza, 745-747
Nathan Road, Kowloon

Hong Kong

Attn: Mr.Boris Liu

TEST METHOD:
BS 731 : Part 1: 1952 Flexible steel conduit and adaptors for the protection of electric cable.

SAMPLE DESCRIPTION:

Two pieces said to be " COT " brand 19mm & 25mm @ flexible conduits were received.

TESTS CONDUCTED:

Jd. Flexibility Test
2. Bend-Fracture Test
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TEST RESULTS:

(1) FlexIbility Test

P$B(orporation

Sample Reference

“COT"” Fiexlble Conduit

19mm O | 25mm 9

BS 731 : Part 1: 1852
Clause 13.a (Table 1)Requirement

Results

Passed

The conduit shall be capable of
being easily formed completely
round a former with a diameter
equal to twice the bending radius
specfied in Table 1,and returned
to the straight without damage.

(2) Bend-Fracture Test

Sample Reference

“COT” Flexible Conduit

19mm @ | 25mm @

BS 731 : Part 1: 1952
Clause 13.¢ (Table 1)Requirement

Results

Passed

A piece of conduit shall be bent to
a U-shape between the flat heads
of a compression testing
machine. The conduit shall be
held in the machine in such a
position that as the load is applled
the radius of the bend shall be
decreased until the yield point is
reached. The breaking load thus
found shall be not less 100 Ib.

Conclusion: The tested samples meet the requirements of BS 731:1952 specification.

O

Cliff Yew
Associate Engineer
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Product Manager
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This Report Is lssued under the following condltions:

1. Results of the testing/calibration in the form of a report will be issued immediately after the service has been
completed or terminated.

2. Unless otherwise requested, a report shall contain only technical results. Analysis and Interpretation of the
results and professional opinlon and recommendations expressed thereupon, if required, shall be clearly
Indicated and additional fee paid for, by the Client.

8. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.
The results are not used to Indicate or imply that they are applicable to ofher similar items. In addition, such
results must not be used to indicate or imply that PSB Corporation approves, recommends or endorses the
manufacturer, supplier or user of such product/equipment, or that PS8 Corporation in any way “guarantees’
the later performance of the product/equipment.

4. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. PSB Corporation
therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin
of manufacture, consignment or any information supplied.

Addltional copies of the report are available to the Client at an additional fee. No third party can obtain a copy
of this report through PSB Corporation, unless the Client has authorised PSB Corporation in writing to do so.

‘o

6.  PSB Corporation may at its sole discretion add to or amend the conditions of the report at the time of issue of
the report and such report and such additions or amendments shall be binding on the Client.

7. Al copyright in the report shall remain with PSB Corporation and the Client shall, upon payment of PSB
Corporation's fees for the carrying out of the tests/calibrations, be granted a licanse to use or publish the report
to the third parties subject to the terms and conditlons herein, provided always that PSB Corporation may at its
absolute discretion be entitled to impose such conditions on the license as it sees fit,

€. Nothing In this report shall be interpreted to mean that PSB Corporation has verified or ascertained any
endorsement or marks from any other testing authority or bodies that may be found on that sample.

9. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to PSB
Corporation or to the report or results furnished by PSB Corporation in any advertisements or sales promotion.

10. Unless otherwise stated, the fests are carried out in PSB Corporation Pte Ltd, No.1 Science Park Drive
Slngapore 118221,

May 2005
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TEST REPORT

YourRer : Letter dtd 2000-01-18 pate - 2000-02-11

OurRef : 25S0005071/ST Page 112

(Please quote our ref. no. in reply)

DID : 86563783 Fax : 8621433

{PSB is established as a statutory and testing authority by an Act of Parliament, the PSB Act
No 1 of 1996)

NOTE: This Report is issued subject to the “Terms and Conditions Governing Technical Services”
set cut in the "Request for Technical Services™ form. The terms and conditions governing the
issue of this report are set out overleal, This Report is nota Certificate of Quality. ltonly applies
to the sample of the specific product/equipment given al the time of its testing/calibration, The
results shall not be used to indicate or imply that they are applicable 1o other similar terms. In
addition, such results must not be used to indicate or imply that PSB approves, recommends or
endorses the manufacturer, supplier or user of such praduct/equipment, ot that PSB in any way
“quarantees” the later performance of the product/equipment,

SUBJECT:

Type testing of flexible PVC Conduit.

TESTED FOR:

Hipco Private Limited

623, Aljunied Road #07-05B
Aljunied Industrial Complex
Singapore 389835

Attn: Mr Ray Lee Kin Wai

SAMPLE SUBMISSION DATE:

1989-11-26

PURPOSE OF TEST:

Two types of flexible conduit said to be "COT" brand were received with the following
descriptions:

Brand Name : "COT" '

Code ! 1) KSPS 20 2) KSPS 25

Diameter : 1) 20mm 2) 25mm

Quantity ! 3 lengths of 680mm per nominal size

Sample description : G1 flexible conduit with black PVC outer sheathing of

\
PSB

SINGAPQORE

—_—

nominal thickness of flexible coating said to be 0.7mm.

v
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The report shall not be reproduced wholly or in parts and no reference shall be made by the Client to PSB or 10 the report or results

furnished by PSB in any advertisements or sales promotion,
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2580005071/ST

METHOD OF TEST:

Singapore Productivity
and Standards Board

212

As requested by the sponsor, the assessment detailed in this document was carried
oul in accordance with BS EN 50086-2-3 : 1996 : section 2.3 Flexible Conduit
Systems - Clause 12 Thermal Properties. The flame application time is 20 £, S.

Clause No. Results Requirements
KSPS 20 | KSPS 25
12 Complied | Compiied | it shall be-possible:to pass the appropriate

gauge, through the conduit under its own
weight and without any initial speed, with the
sample in the vertical position.

Sharcn Tong Ming Chee
Associate Engineer

N,
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Cheng Ming Chin

Engineer

(Fire Safety & Security Praduct)
Mechanical Test Centre
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Hong Kong Standards and Testing Centre

TEST REPORT

Date : 2002-11-15

NO: HC117778

APPLICANT: (Code: MAF002)
Many Folk Enterprises Limited
FlatF 13/F Golden Plaza
745-7 Nathan Rd
Kin
Attn: Mr Raymond Fung

DESCRIPTION OF SAMPLE(S):

Page 1 of 2

One submitted sample said to be 20 x 20mm Two Part Adaptor Female & Male.

Item No. : B220NF & M
Brand Name :

O

SAMPLE(S) RECEIVED DATE:

2002-11-06
TESTED DATE:

2002-11-11 to 2002-11-13
INVESTIGATION(S) REQUESTED:

Chemical composition in accordance with BS2874 - CZ 121 Pb3

1. Copper content
2. Lead content
3. Iron content

For Chief Executive

Conditions In issuance of Test Report

1. This Report is lssued in confidence to the cllent and it will be stnctly treated as such by the Hong Kong Slandards and Tesling Centre Ltd. t may not be reproduced
slther In its entlrety or in part and It may not be used for advertlsing. The cllent to whom the Report ia Issued may, however, show or sand it, or a certifled copy thersofl
prepared by the Hong Kong Standarda and Testing Centre Ltd. to his customer, Supplier or olher persons dirsclly concemned. The Hong kong Standards and Testing
Cenire Ltd. will not, without the coneent of the cllent, enter Into any discussion of comespondence with any third party conceening the contents of the Report. 2. The
report refers only to the sample tested and does not apply to the bulk, unleas the sampling haa bean carried out by tha Honp Kong Standards and Teating Centre Ltd.
and ia slated aa such in the Report. 3. In the event of the improper use of the repart, Ihe Hong Kong Standards and Testing Centre Ltd. reserves the rights to withdraw
it, and 1o adopt any ather ies which may be 4. Samples aubmi for testing are d on the ing that the Report issued cannot
form the basis of, or be Lhe instrument for, any tegat action against the Hong Kong Standards and Testing Centre Lid. 5. The Hong Kong Slandards and Testing Cenlre
Ltd. will not be llable for or accept responsibility for any loss or damage howsoever arising from lhe uss ol information contained in any of its Reports or in any
communication whataoever aboul its said tests or invesligations. 6. Appiicants wishing to use the Report in court proceedings or arbitration shall inform 1he Hong

ERFRAET EMAEE05R
10 Dai Wang Street,
Taipo Industrial Estate,
N. T., Hong Kong
Tel : (852) 2666 1888
Fax : (852) 2664 4353
Homepage: www.hkstc.com
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Hong Kong Standards and Testing Centre

Date : 2002-11-15

NO: HC117778
METHOD(S) USED:

Page 2 of 2

Inductively Coupled Plasma — Atomic Emission Spectrophotometry

TEST RESULT(S):

2.5-3.5%
0.3% maximum

3.3%
0.10%

2. Lead content
3. Iron content

Test item(s) Result CZ 121 Pb3 Conclusion
specification
1. Copper content 58.5% 56.5-58.5% Pass

SUMMARY

Based on the above test results, the chemical compositions of the submitted “ 20 x
20mm Two Part Adaptor Female & Male ” complied with BS designation CZ 121

Pb3 in accordance with BS2874.

Conditions in tssuance of Test Reporl

1. This Report Is Issued In confidence 1o Lhe client and It will be sicictly treated as such by tha Hong Kong Standards and Testing Centre Ltd. It may nol be reproduced
elther In Hts enlirety or In part and it may not be used for advertising. The cilent 10 whom the Report ic Issued may, however, show or send t, or a cerlified copy thereof
prapared by the Hong Kong Standards and Testing Centrs Ltd. lo his cuslomor, supplisr or other persons directly concerned. The Hong kong Standards end Testing
Cantre Lid. will nol, withou! Ihe consent of Iha cllent, entar Into any discusslon of correspondance with any third party concerning the contents of the Report. 2, The
feport refers only to the sample tested and does not apply la Lhe bulk, unless the sampling has been carrled out by 1he Hong Kong Standards and Teating Centre Ltd

and Is staled as such in the Report. 3. In the event of the Improper use of the report, the Hong Kong Slandards and Testing Centre Ltd. reserves the rights 1o withdraw
H, and to adopt any other which may be approp 4. Samples submitled for tesling are accepted on lhe understanding that the Report lssued cannot
form the basis of, or be the Inslrument for, any legal action agalnst lhe Hong Kong Standards and Testing Centre Lid, 5. The Hang Kong Slandards and Testlng Centre
Lid. wili not be llable tor or accept responaibillty for any loss or damage howsoever erising from the use of information contslned In eny of its Reporte or in any
communlication whalsoever aboul its sald tesis or Investigations. 6. Applicanis wishing lo use the Report In court procesdings or arbitralion shall Inform the Hong
Kong Standards and Testing Gentre Ltd. to thal effect prior to submilting 1he sample for festing.

FRFRAHTRIBAREI05
10 Dai Wang Street,
Taipo Industrial Estate,
N. T., Hong Kong
Tel : (852) 2666 1888
Fax : (852) 2664 4353
Homepage: www.hkstc.com
E-mail: hkstc@hkstc.com




